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SECTION 1: Client information

Company Name
Brand Name
Address

Telephone Number
Facsimile Number

Contact Person

FUJITSU FRONTECH LIMITED

FUJITSU LIMITED

1776, Yanokuchi, Inagi-shi, Tokyo, 206-8555, Japan
+81-42-377-0614

+81-42-378-9765

Takayuki Nokiyama

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment Hand Held Terminal

Model No. CAO06178-A3XX

Serial No. 4,5

Rating DC3.7V/1.5A, AC 120V 60Hz (for AC Adaptor)
Country of Manufacture Japan

Receipt Date of Sample June 09, 2003

Condition of EUT Production prototype

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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22 Product Description

FUNTSU FRONTECH LIMITED, Model No: CA06178-A3XX is the Hand Held Terminal with Wireless LAN Card.
The clock frequency of EUT is 400MHz. The Intended use of the equipment is Hand Held terminal with
Scanner/SSLAN/MCR/Audio.

Equipment Type : Transceiver

Frequency band : Lower Limit :2.412GHz
Upper Limit :2.462GHz

Type of modulation : PSK:1Mb, QPSK:2Mb, CCK:5.5M and 11Mb

Bandwidth &Channel spacing : 22MHz/5MHz

Transmit power or power range  : 100mW

Mode of operation : Duplex

Antenna Type : A/4 wavelength printed line

Antenna Gain : below 0dBi

Temperature of operation : 0 deg.C. to 40 deg.C.

Method of Frequency Generation Crystal

ITU code : 22M0GI1D/G7D

FCC 15.31 (e)

The host device CA06178-A3XX provide the stable power supply (DC 3.7V) to Wireless LAN card, and the Hand Held
Terminal complies power supply regulation. '

FCC Part 15.203 Antenna requirement
The Wireless LAN (Hand Held Terminal) complies with the requirement of 15.203, because the antenna that uses a unique
coupling (indicate the name of a unique antenna connector) to the intentional radiator in this equipment is used.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116 ‘
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification

Title

FCC Part15 Subpart C

FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional

Radiators

Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz,

_ |Deviation |V

2400-2483.5MHz, and 5725-5850MHz

|Conducted ANSI Sectlon 15.207 - N/A 14 OdB Comphed
_|emission C63.4:2001 0.5085MHz
AV
dB Bandwidth |ANSI Section 15.247(a)(2) [Conducted [N/A - Complied
C63.4:2001
Maximum Peak |ANSI Section 15.247(b)(3) |Conducted |N/A - Complied
Output Power C63.4:2001
Out of ANSI Section 15.247 (¢)  |Conducted/ [N/A 1.5dB Complied
Band Emission  [C63.4:2001 Radiated 4126.0MHz
Vertical .
Restricted Band |ANSI Section 15.247 (¢) [Conducted |[N/A - Complied
dges C63.4:2001
ower Density  |ANSI Section 15.247 (d) |- N/A - Complied
C63.4:2001
N ote UL Apex’s EMI Work Procedures No. QPMO5.

*These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

33 Confirmation

UL Apex Co., Ltd. hereby confirms that E.U.T., in the configuration tested, complies with the specifications
FCC Part 15 Subpart C Section 15.207 and 15. 247

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
* Facsimile

: +81 596 24 8116
: +81 596 24 8124

MEF060b(10.04.03)
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34 Uncertainty

Conducted Emission
The measurement uncertainty (with a 95% confidence level) for this test was £1.3dB.

OThe result is within Head Office EMC lab’s uncertainty.
mThe data listed in this test report has enough margin.

Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +5.2dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +£6.6dB.

mThe result is within Head Office EMC lab’s uncertainty.
oThe data listed in this test report has enough margin.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test was +3.0dB.
OThe result is within Head Office EMC lab’s uncertainty.
mThe data listed in this test report has enough margin.

3.5 Test Location

UL Apex Co., Ltd. Head Office EMC Lab.

No.1 and No.2 semi anechoic chamber.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

This semi anechoic chamber has been fully described in a report submitted to FCC office, and listed on February 1, 2002
for No.1 and on June 05, 2002 for No.2. (Registration number: No.1 : 313583, No.2 : 846015 Industry Canada: No.1 :
1C4247, No.2 : 1C4247-2)

*NVLAP Lab. code: 200572-0

3.6  Test set up, Test instruments and Data of EM1I

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The EUT exercise program used during radiated and conducted testing was designed to exercise the various system
components in a manner similar to typical use.

The sequence is used : Transmitting mode (ch1:2412MHz, ch6:2437MHz, ch11:2462MHz)

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals
[Other Test except Conducted Emission]
AC100V/60Hz

6

AC120V/60Hz

. : Ferrite Core

[Conducted Emission]

AC120V/60Hz

. : Ferrite Core

* Cabling was taken into consideration and test data was taken under worst case conditions.

UL Apex Co., Ltd.

Head Office EMC Lab. »

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Description of EUT and Support equipment
No.: | Ttem: l Model number Serial Manufacturer ECCID Remark
number
Hand HWA%US-A?}XX 4 FUJITSU ToLe- EUT
A Terminal , FRONTECH IPADI10OINT
LIMITED
B Base Station - - FUJITSU LIMITED | - -
C AC Adaptor FMV-AC3135 - FUJITSU LIMITED | - -
l_ D Wireless LAN | WCE2011BEW 0002838A306 | INTEL PDOWCF201 | EUT*
CFE Card W C CORPORATION 1BE
E Earphone ATT-75 - FUJITSU LIMITED | - -
F Compact PCCF-ADP CMAO0349240 | IO DATA - -
Flash Adaptor QR
G Note PC FMV5BNA6X7 | 5313 FUJITSU - -
H AC Adaptor CA01007-0141 R7Y00669 FUJITSU - -

*This Wireless LAN CF Card is used as a part of the Hand Held Terminal so that it is tested as EUT.

List of cables used

No:. :|-Name Length (m) l Shield Backshell Material = j
1 AC Power Cable 1.9 N Polyvinyl chloride
2 DC Power Cable 1.1 N Polyvinyl chloride
3 Audio Cable 1.2 N Polyvinyl chloride
4 Antenna Cable 0.2 N Polyvinyl chloride
5 DC Power Cable 1.8 N Polyvinyl chloride
6 AC Power Cable 0.5 N Polyvinyl chloride

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 5: Conducted Emission, Section 15.207

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from LISN and excess AC cable was bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. Each EUT current-carrying
power lead, except the ground (safety) lead, was individually connected through a LISN to the input power source. All
unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not connected to the measuring
equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a reference ground plane
7.0 x 6.0m in a No.1 semi Anechoic Chamber.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak detector (IF BW 9 kHz).

Measurement range: 0.15-30MHz

Test data : APPENDIX 3
Test result : Pass
Test instruments : MAEC-01, MCC-03, MLS-02, MTR-01

SECTION 6: 6dB Bandwidth, Section 15.247(a)(2)

Test Procedure

The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
Test instruments : MBTR-10, MCC-04

SECTION 7: Maximum Peak Output Power, Section 15.247(b)(3)

Test Procedure

The Maximum Peak Output Power was measured with a Power Meter connected to the antenna port.

Test data : APPENDIX 3

Test result : Pass

Test instruments : MPM-01, MCC-04, PS-02
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 ' MFO060b(10.04.03)
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SECTION 8: Out of Band Emission and Restricted Band Edge, Section 15.247 (c)

[Conducted]
Test Procedure
The Out of Band Emission (Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3

Test result : Pass

Test instruments : MBTR-10, MCC-04
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, Im by 1.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured in No.2 semi anechoic chamber (7.5x5.8x5.2m)
with a ground plane and at a distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

-The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise level
was recorded.

-The relative measurements were performed on the fundamental and the spurious emissions with each conduction of

the EUT folded and the EUTset up. The EUT set-up condition was worse case under both the fundamental and the
spurious emissions, we, therefore, tested while the EUT was set up. See the APPENDIX1.

Test data : APPENDIX 3
Test result : Pass
Test instruments : MAEC-02, MCC-13, MHA-06, MPA-01/04, MBA-03, MLA-03,

MAT-07, MHA-02, SA-07, MTR-02, MBF-01/02, MCC-11/05/06

SECTION 9: Peak Power Density, Section 15.247 (c) .

[Conducted]
Test Procedure
The Peak Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3

Test result : Pass

Test instruments : MBTR-10, MCC-04
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 1: Photographs of test setup

Page 12 : Conducted Emission
Page 13 : Spurious Emission (Radiated)
Page 14 : Worst case position

APPENDIX 2: Test instruments

Page 15 : Test instruments

APPENDIX 3: Data of EMI test

Page 16-19 : Conducted Emission

Page 20-25 : Radiated Emission

Page 26-27 : 6dB Bandwidth

Page 28 - : Maximum Peak Output Power
Page 29-32 : Out of Band Emission and Restricted Band Edge
Page 33-34 : Power Density

Page 35 :99% Occupied Bandwidth

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 1: Photographs of test setup

Conducted Emission

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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Spurious Emission (Radiated)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Worst Case Position (X-axis:Horizontal / Y-axis:Vertical)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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APPENDIX 2:Test instruments

EMI test equipment

MAT-08 Atternsator{BdB) {Weinschel Corp 12 RE 2002/12/24 % 13
WMBA-01 Biconical Antenna [Schwarzbeck — |EBAGT08 BE 2002/10/16 % 18
MCC-01 - [Cousial Cable f?uhner/ storm/Agiert/ 15 |- RE 2002/12/19 % 12
MLA-01 Loperiodic Antenna Schwarzbeck JUST P43 IRE 5003710716 % 12
MPADZ Fre Amplifier Agitent 187405A " Re 2003/04717 % 13
MTR-01 Test Receiver [Fohde & Schwarz ESHO RE 2002/11/07 % 12
MTR-DZ Test Regeiver Rohde & Schwaz ESGsan RE 2003/01/31 = 12
SA-07 Spectrum Analyzer [Advantest R3Z73 R 2002/12/10 % 12
AF-07 Pre Ampitier Agfent HFS3458 RE 2002/12720% 12 |
MPM-01 Fower Meter [Agiient EX417A RE 2602711708 % 12
MAT-10 Atterustor {Weinschel Corp - v RE 2002/12/24 % 12
MBTRI8  [Spectrum Anahyzer Rohde & Schwarz FSPa0 CE 2062/11/13 % 12
PS-03 IPower sensor Agilent ES3ZTA CE 2003/03/18% 12
MAEC0Z  [Anechoic Chamber TOK “[Semi Anechoic TRE/ GE 2003708711572
Chamber 3m R
MAT=87  AtterustorlBan) Weinschel Corp 5 RE 2002,19794 % 12
MBA~03 Hicorical Artenna  [Schwarshbeck BEAST05 RE o003,04728 * 12
MCG-12 Coaxial Gable Fujiura/ Agilent MCC—12-01 @DTRE 2003/05/08 % 12
—2W15m) MCC~
12-02{50-2W~0,
7)MCC—-12-03(5
D-2W-0.8LMCC
—12-04{5D~2W~
1) MCC~12-05
(RF
SWIMCC-12-06
CXRF sw)'
MCC-12-07(5D
iﬂZH.‘im)‘\Vaiﬁ
MLA-03 ~  Hoppeniodic Antenna  ISchwarzbech USLPg1d3 RE 3008/08728 % 13
HE-04 {Figh Pass Fater Tokimes TEa2aDCA RE 2002709720 % 12
SA-07 . ISpectrum Analyzer TAdvantest R3Z7A RE 2002715790 % 12
MAT-23 Atterustor F)nent Microwave . BX10-D476-00 |RE 2008763731 % 12
[ MBFOT_[SHF Bandpass Filter  [M-City I5GH2 BFF " JRE 2003/04724 % 12
MEF-02  |SHF Bandpass Filer M-Cay 8GHz BFF RE 2003/04754 * 13
MCG-04  [Wiicrowave Gablo [Storm 21011 B 2003701714 % 13
MHA-D2  THorn Antenna [EMCO [3160-09 IRE 2003701711 % 12
MHA-06  [Horn Antenna [Schwiarzbeck A IBBHASIZ0D  [HE 2063701711 * 12
MPA-O1 {Pre Ampifior [Agiert 64708 RE 2003/02/08 % 17
MCC-85  [Miicrowave Coble Istorm 1421-011 RE 2003/01/14 % 13
MCG-86  [Microwsve Cable Storm 421-0171 RE 2003/01714 * 12
MCC11 [Microwave coaxial cable  [Suhner [SUCGFLEY 104 [RE 2063703/97 * 13
MPM-01 Power Metnr JAgilers [E4417A RE 2002/11768 % 12
r

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
intemnational standards.
Test Rem:

CE: Conducted emission,

RE: Radiated emission,

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 3: Data of EMI test

DATA OF CONDUCTED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechaic Chamber
Date : 2003/06/17 09:24:40

Applicant :FUJITSU FRONTECH LIMITED Report No. 23KE0002 -HO
Kind of EUT  :Hand Held Terminal Power . 120V / 60Hz
Model No. :CA06178—A3 X Temp"C/Humi% 26 / 6

Serial No. H] Operator YOShIakI lwasa

Mode / Remarks: Tx:2412MHz

LIMIT : FCCI5C §15.207 (QP)
FCC15C §15.207 (AV)

[dBuV] << QP/AV DATA >
100
90
80
700
60— B B e
50 [~
w—
30
20
10
0 f
150 2™ .3 M .M ™ M M MM 10M 20M
’ Freauency [Hz)
NO FREQ READING C.F RESULT LIMIT MARGIN PHASE
P AV A 3P AV Qp
MHz] [dBuV] [dBuVI  [dB] [dBuVl [dBuV] [dBuV] [dBuVl  [dB] [dB]
0.1978 34.6 19.6 . 0 4.6 29.6 63.7 537 19.1 24.1
0.2534 29.1 20.1 . 0 391 30.1 61.6 51. 22.5 21.5
0.4529 24.4 17.5 . 4 348 27.9 56.8 46. 22.0 18.9
4 0.5247 23.5 12.3 . 4 339 22.7 56.0 46. 221 233
5 2.9096 9.1 -1.1 .0 20.1 9.9 56.0 46. 35.9 36.1
6 24.5815 6.9 3.6 . 9 19.8 16.5 60.0 50. 40.2 335
{ 0.1906 35.8 18. 2 . 0 45.8 28.2 640 54 18.2 25.8 L
02526 28.5 1.0 . 0 385 21.0 61.7 51 23.2 30.7 L
0.4577 23.1 16. 1 . 4 335 265 56.7 46.7 232 20.2 L
1 0.5085 26.1 21.6 . 4 36.5 320 56.0 46. 19.5 14.0 L
1 5.6415 1.0 -6.3 .1 12.1 4.8 60.0 50. 47.9 45.2 L
12 27.8883 3.7 -2.3 .9 16.6 10.6 60.0 50 43.4 39.4 L

CHART :WITHOUT FACTOR, Peak hold data. Data is uncorrected.
Except for the above table : adequate margin data below the limits. MLS-02 Page:
CALCURAT 10N RESULT=READINGC. F {(CurrentProbe+CABLE+Limitter)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Miie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF CONDUCTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2003/06/17 09:24:40

Applicant :FUJITSU FRONTECH LIMITED Report No. Z3KE0002 ~HO
Kind of EUT  :Hand Held Terminal Power . G120V / 60Hz
Mode! No. : GAD6178-A3XX Temp°C/Humi% 26 / 6

Serial No. H] Operator YOShIakI Iwasa

Mode / Remarks: Tx:2412MHz /% {[) ) )

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

[dBuV] KKPEAKDATAD> e “ N :PEAK

100
%
80

70—

60—

50

0

30

20

4, b A ‘f A > eL‘--'1'

RARIUTS VPN PRVPULTIL] SIS Y .20 . P PV 8 P YL

[}
L15M . 2M .3 5N UM ™ M k'] M ™ 10M 20M 30M
Frequency [Hz]

100 [dBuV] << PEAK DATA > R R

%
80
60—
50
b
30
20
10

T

1]
C15M L 2M ] A LT ™ M M oM ™ 10M 20M 30M
Frequency [Hz]

CHART:WITHOUT FACTOR, Peak hold data Data is uncorrected.
Except for the above table : adequate margin data below the limits.  MLS-02 Page:
CALCURAT | ON:RESULT=READINGHC. F (CurrentProbe+CABLE+Limitter)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF CONDUCTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2003/06/17 10:15:00

Applicant : FUJITSU FRONTECH LIMITED Report No. Z3KE0002 HO
Kind of EUT  :Hand Held Terminal Power . G120V / 60Hz
Model No. : CAD6178-A3XX Temp°C/Humi% 26 /6

Serial No. 15 Operator Yoshlakl Iwasa

Mode / Remarks: Tx:2437MHz /% 4@

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 {AV)

[dBuV KPEAKDATAD> e N =>:PEAK

100
%
80
70

)

50—

e

30

20

10

FO NPT R Y o
N B ol g b

0
C15M 2% LM 5 .M ™ M k! oM ™ T0M 20M 30M
Freaquency [Hzl

100 [dBuV] << PEAK DATA >> L PRAK

%
80
60—
50—
sl
30
2
10

0
.15 2 .M 5N UM ™ M M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITHOUT FACTOR, Peak ho!d data.Data is uncorrected.
Except for the above table : adequate margin data below the limits. MLS-02 Page:

CALCURAT | ON:RESULT=READINGHC. F (CurrentProbetCABLE+Limi tter)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF CONDUCTED EMISSION TEST

Apex Co.., Ltd Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2003/06/17 10:25:52

Applicant :FUJITSU FRONTECH LIM[TED Report No. 23KE0002 -H0
Kind of EUT  :Hand Held Terminal Power . OV / 60Hz
Mode! No. : GAD6178-A3XX Temp°C/Humi% 26 / 6

Serial No. 25 Operator Yoshnakl Iwasa

Mode / Remarks: Tx:2462MHz /% (t; 1 ))

LIMIT : FCCI15C §15. 207 (QP)
FCC15C §15.207 (AV)

[dBuV] <K PEAK DATA >> — N PEAK

100
90
80
70—

60

. e

40 |

30

20

10

~dhra,

I At Y PNy e S N R

0
C15M L 2M .M M .M ™ pa'| M oM ™ T0M 20M 30M
Freauency [Hz]

[dBuV] << PEAK DATA >) L PRAK

100
90
80
70

50—

=

30

20

10

0
C15M J2M .M 5™ ™ i} ™M 5M ™ T0M
Freaquency [Hzl

CHART WITHOUT FACTOR, Peak hold data. Data is uncorrected.
Except for the ahove table : adeguate margin data below the limits. MLS-02 Page:
CALCURATION RESULT-READINGH; F {CurrentProbe+CABLE+Limitter)

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF RADIATION TEST
UL Apex Co., Lid. Head Office EMC Lab.

No.2 Bemi Anechoic Chamber
Report No : 23KED0OZ-HD

Applicant : FURFITSE FRONTECH LIMITED

Kind of Eauipsment . Hand Held Termins!

¥oda! Ho. : GADBYITB-A3XY

Serizal Ko 4

Power D AGI20V//60Hy

Yade . Tu{CH1 1 241288)

g;:;stﬁrkg : E?gﬁég&éaﬁi.gwtpﬁm%ml G Mumber : 44324-1PAD1GDI, DETECTOR @ QP
2 L BA2B/

Test Distance ©3m /% oo

Temperatirs i Enginser { Yoshiaki iwssa

Humidity : B o5

Regulation D FGG 51524745

N FREG. ANT BEADING ANT AP CABLE  ATTEN. BESLLT LIMITS PWARGEIN

TYPE = HOR  VER FACTOR GAIN  EOSS HOR  VER HOR  YER
[Mi=] [dBu V] [48/m] [dB] [8B] [dB] DdB 3 Vinl D4R V/ia] [a8]

1. 69.37 BR 287 307 4.9  I8.% L0 840 12,1 121 4900 2T.9 209
2. 99,01 BB 33.2 341 2.2 234 .2 8.1 258 6.2 413 IR 2 iL3
3. i23.862 BE 243 21,5 i34 3.3 1.5 &4 21L.¢ 161 43,5 2086 24,4
4, 356.42 BR 241 222 160 23,1 L5  8.F 256 257 48.0 20.4 3.1
5. 393.20 BR 240 226 Tl 22 L7 &2 268 954 460 .2 006
6. B36.00 BRE 2T 2686 2L3 232 42 B.1  36.0 950 48.0 LG 1L 9

CALCULATION: READING - ANT. FACTOR + CABLE 1085 ~ AMP GAIN + ATTEN

Except Tor the sbove tableladequatse margin dats below the iimits.
ANTE. TYPE:30-300MH2 Biconical, J00-1000MHz Logperiodic

Page.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-6021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF RADIATION TEST

UL Apex Co., Lid. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No. @ 23KEDOOZ-HO

Applicant © FUJETSH FRONTECH LIRITED

Kind of Bquipment . Hand Heid Terminal

#odal Ho. ; GADBITE-A3XX

Serial o 4

Power © AGT20V/60Hz

Hode : Tx {CHB: 243742}

gegmks ! E?gﬁsg B11}31@1_%‘3«&EP}H)!O!}ENT, 16 Number © 4432A-1PAD100I, DETECTOR @ QP
ate . beLos

Test Distance c3m /‘(/f, Jﬂ@

Temperature B Engincer ¢ Yoshiaki iwasa

Humidity . 56 %

Regulation . FOC §165.247¢0)

No. FREG. ANT READING ANT AMP CABLE  ATTEN. BESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR  VER HoR ¥ER
[MEe] {48Vl [4B/m] [4B] [4B] [dB] 4B u V/nd LdBa ¥/l [4R]

1. 69.37 BRE 24.5 366 4.9 23,1 EN)] 6.0 124 18.0 40.06  27.1 219
7. 95.01 BB 32.3 330 5.2 334 .2 #.1 244 251 4%L8 D1 184
3. 123.82 BB 248 Z21LB R4 8.3 1.5 640 222 18.% 435 321.% 24.%
4. 356.42 BB 242 322 180 231 2.5 8.1 26,7 287 4.0 0.3 22,3
§  393.2% BB 238 222 iT.1 3.2 2.7 6.2 26.8 25.0 46.0 19.4 210
6. B36.00 BR 28.3 LT 213 23,2 4.2 8.1 367 851 460 9.% 19

CALCULATION: READING + ANT FACTOR + CABLE 1038 — AP GAIN + ATTEN

Excent for the sbove tableladequate margin data below the limits.

ANT_ TYPE:30-S00MHz Biconical, J00~1000MHz Logperiodic

Page.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Applicant
Kind of Equipment

DATA OF RADIATION TEST
UL Apex Co., Ltd. Head Office EMC Lab.
N2 Semi Anechoic Chamber
Report Ro. @ Z3KEGOQ2-HD

: FUJITSU FRONTECH LIRITED
! Hared Held Terminal

¥ods| Ne.  CADG1TE-ASXX
Serizl Xo. P4
Power . AG120%//6DHz
¥ode D TR{CH11:2462M0H2
gjtgarﬁs : g?gﬁgg géam_aw-tPﬁi)?iIOEHT, iG Number @ A432A-1PADM00!, DETECTOR : QP
2 . Q2D
Test Distance ‘3w ”ﬁi dpnaa
Temberature 28T Englneer  Yoshiaki iwass
Humidity ;56 9% .
Regnlation P G 5152470
Ko. FREQ). AST READING ANT AP CABLE ATTEN. RESULT LIMITS YARGIN
TIPE  HOR VER FACTOR GAIRK  LOSS HOR VER HOR YER
[Miz] [48nv]  [48m] [4B] [4B] [dB] (4B V/ul [dB e Val {d8]
1. 89.37 BB 2853 228 4.9 235 .9 &9 137 112 460 26,3 28,8
2. 99.01 BR 32 2 221 8.2 3.4 L2 6.1 243 142 4%.5 102 0.3
3. 123.02 BB 24 4 268 3154 2538 i.5 B9 220 24.2 438 LS 145
4 356.42 BE  24.2 22,8 16.0 28,1 2.5 6.1 257 24.% 46.0 2% L7
5. 395,29 BB 23.8 221 7.1 232 a7 8.2 256 24.9 46.0 104 513
6. B36.00 BB - 283 268 2R3 232 42  B1 387 350 46.0 0.3 110

GALGUEATION: READING + ANT. FACTOR + CABLE 108S — AMP. GAIN + ATTEN.

Except for the above tableladenuate margin data below the limits.
ANT. TYPE:30~-300MHz Biconical, 300~1000MHz Logperiodic

Page.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : FUJITSU FRONTECH LIMITED REPORT NO : 23KE0002-HO
Equipment : Hand Held Terminal REGULATION : Fec Part15 Subpart C 15.247(¢)
Model : CA06178-A3XX TESTDISTANCE  : 3m
Sample No.  :4 DATE : 06/26/2003
Power : AC120V/60Hz TEMPERATURE 1 26°C
Mode : Transmitting (CH1:2412MHz) HUMIDITY : 12%
FCCID : QL9-IPAD100INT
IC No. : 4432 A-IPAD100I /% @
ENGINEER Yoshiaki Iwasa
PK DETECT
No.| FREQ T/R READING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS | Filler | HOR | VER | PK | HOR | VER
[MHz] [dBuV/m] | [dB/m}| [dB] | [dB] [dB] [dBuV/m] | [dBuV/m]| [dB] | [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0| 1206.0 470 49.9 22.6 37.6 4.7 0.0 36.7 39.6 74.0 37.3 34.4
1| 2038.0 427 46.7 30.3 36.9 6.0 0.0 42.1 46.1 74.0 31.9 27.9
2 | 2360.7 514 49.1 30.5 36.9 6.3 0.0 513 49.0 74.0 22.7 250
3| 24000 | 625 | 650 | 305 36.9 6.3 0.0 624 | 64.9 106.8 444 | 419
4] 24836 | 455 | 493 30.6 36.9 6.3 0.0 455 | 493 74.0 285 | 247
5| 4076.0 | 466 | 489 | 332 | 36.8 8.1 0.0 51.1 53.4 74.0 229 | 206
6] 48240 | 439 | 428 35.7 36.8 8.8 0.7 523 | 512 740 217 | 22.8
7] 7236.0 | 400 | 410 | 377 36.5 10.7 0.2 52.1 53.1 74.0 219 | 209
8| 96480 | 41.8 | 419 372 | 372 12.7 0.0 545 | 54.6 74.0 19.5 19.4
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
9 ] 12060.0 | 40.0 | 408 | 405 36.8 14.3 0.0 48.5 | 493 74.0 25.5 24.7
10§ 144720 | 409 | 387 | 430 | 353 15.8 0.0 549 | 527 74.0 19.1 21.3
111168840 | 494 | 419 | 447 | 364 17.6 0.0 65.8 | 58.3 74.0 8.2 15.7
12 | 19296.0 | 437 | 442 | 405 36.0 19.0 0.0 577 | 582 74.0 16.3 15.8
13217080 | 456 | 455 | 406 | 36.0 19.6 0.0 60.3 60.2 74.0 13.7 13.8
14 | 241200 | 46.1 47.0 40.3 36.9 21.0 0.0 61.0 61.9 74.0 13.0 12.1
AV DETECT
No| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | - AV | HOR | VER
[MHz] [dBuV/m] [dB/m]| [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0] 12060 | 344 | 39.0 | 226 | 37.6 4.7 0.0 24.1 28.7 54.0 29.9 | 253
1] 2038.0 | 320 | 411 30.3 36.9 6.0 0.0 314 | 40.5 54.0 22.6 13.5
2] 2360.7 | 419 | 395 30.5 36.9 6.3 0.0 41.8 | 394 54.0 12.2 14.6
3124000 | 543 | 564 | 30.5 | 36.9 6.3 0.0 542 | 56.3 86.8 326 | 305
4 | 24836 | 331 372 | 306 | 369 6.3 0.0 33.1 37.2 54.0 20.9 16.8
5140760 | 412 | 452 | 332 | 368 8.1 0.0 457 | 497 54.0 8.3 43
6 | 48240 | 304 | 313 | 357 | 368 8.8 0.7 38.8 39.7 54.0 15.2 14.3
71 72360 29.8 29.7 377 36.5 10.7 0.2 41.9 41.8 54.0 12.1 12.2
8] 96480 | 303 | 315 | 372 | 372 12.7 0.0 43.0 | 44.2 54.0 11.0 9.8
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
9 1120600 | 297 | 29.7 | 405 36.8 14.3 0.0 382 | 382 54.0 15.8 15.8
10| 144720 | 28.8 | 28.8 | 43.0 | 353 15.8 0.0 428 | 428 54.0 11.2 112
11| 16884.0 | 30.8 | 31.3 | 44.7 36.4 17.6 0.0 472 | 47.7 54.0 6.8 6.3
12 | 19296.0 | 31.1 31.1 40.5 36.0 19.0 0.0 45.1 45.1 54.0 8.9 8.9
13 | 21708.0 | 32.1 32.1 40.6 36.0 19.6 0.0 46.8 | 46.8 54.0 7.2 7.2
14| 241200 | 332 | 332 | 403 369 | 21.0 0.0 48.1 48.1 54.0 6.0 59

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)




Test report No. : 23KE0002-HO-1

Page 224 0f 35
Issued date : July 8, 2003
FCCID : QLI-IPAD100INT

DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : FUITSU FRONTECH LIMITED REPORT NO 1 23KE0002-HO
Equipment  : Hand Held Terminal REGULATION : Fec Part15 Subpart C 15.247( ¢ )
Model : CA06178-A3XX TESTDISTANCE  : 3m
Sample No. :5 DATE : 06/26/2003
Power : AC120V/60Hz TEMPERATURE 1 26C
Mode : Transmitting (CH6:2437MHz) HUMIDITY :72%
FCCID : QL9-IPAD100INT
IC No. : 4432A-IPAD100I /"‘} JA@
ENGINEER ¢ Yoshiaki Iwasa
PK DETECT
No| FREQ { T/RREADING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV/m] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0 | 12185 | 43.1 44.3 22.7 37.6 4.7 0.0 32.9 34.1 74.0 41.1 39.9
1123857 | 54.1 51.6 30.5 36.9 6.3 0.0 54.0 51.5 74.0 20.0 22.5
2 | 23270 | 53.9 51.2 30.5 36.9 6.2 0.0 53.7 51.0 74.0 203 23.0
3 | 24000 | 45.1 45.2 30.5 36.9 6.3 0.0 45.0 45.1 106.8 61.8 61.7
4 | 24835 | 46.6 523 30.6 36.9 6.3 0.0 46.6 52.3 74.0 274 21.7
5 | 41260 | 437 50.3 33.2 36.8 8.2 0.0 48.3 54.9 74.0 25.7 19.1
6 | 48740 | 39.2 44.0 36.0 36.8 8.8 0.7 47.9 52.7 74.0 26.1 21.3
7 17311.0 | 399 40.6 37.8 36.6 10.8 0.3 522 52.9 74.0 21.8 21.1
8 | 9748.0 | 420 41.6 36.9 37.2 12.8 0.0 54.5 54.1 74.0 19.5 19.9

Test distance lmeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac

9 |12185.0 | 407 | 467 | 41.0 | 36.7 143 0.0 49.8 55.8 74.0 24.2 18.2
10 ]14622.0 | 39.7 | 399 | 432 | 355 159 0.0 53.8 54.0 74.0 202 | 200
11 ]17059.0 | 412 | 422 | 44.8 36.2 17.8 0.0 58.1 59.1 74.0 15.9 14.9
12 119496.0 | 433 | 432 | 405 36.0 19.0 0.0 573 57.2 74.0 16.7 16.8
13121933.0 | 447 | 449 | 406 | 360 19.6 0.0 594 59.6 74.0 14.7 14.4
14 124370.0 | 466 | 456 | 40.3 369 | 21.0 0.0 61.5 60.5 74.0 12.5 13.5

AV DETECT .

No.| FREQ | T/R READING | ANT | AMP |CABLE| Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | AV | HOR | VER
[MHz] [dBuV/m] [dB/m]}{ [dB] [dB} [dB] [dBuV/m] [dBuV/m]] [dB] [dB]

Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass

0 | 12185 | 333 33.4 22.7 37.6 4.7 0.0 23.1 232 54.0 30.9 30.8
1123857 | 439 422 30.5 36.9 6.3 0.0 438 42.1 54.0 10.2 11.9
2 | 23270 | 434 404 30.5 36.9 6.2 0.0 432 40.2 54.0 10.8 13.8
3124000 | 357 | 352 | 305 | 369 6.3 0.0 356 | 35.1 86.8 512 | 517
4 | 2483.5 | 33.2 371 30.6 36.9 6.3 0.0 33.2 37.1 54.0 20.8 16.9

5 | 41260 | 36.6 479 332 36.8 8.2 0.0 412 52.5 54.0 12.8 1.5
6 | 48740 | 302 31.7 36.0 36.8 8.8 0.7 389 404 54.0 15.1 13.6
7173110 | 29.8 29.8 37.8 36.6 10.8 0.3 42.1 42.1 54.0 11.9 11.9
8 | 9748.0 | 30.8 30.5 36.9 372 12.8 0.0 43.3 43.0 54.0 10.7 11.0

Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass

9 |12185.0 | 299 35.6 41.0 36.7 14.3 0.0 39.0 44.7 54.0 15.0 9.3
10 | 14622.0 | 28.8 28.9 43.2 35.5 159 0.0 429 43.0 54.0 11.1 11.0

11 ]17059.0 | 31.0 30.8 44.8 36.2 17.8 0.0 47.9 477 54.0 6.1 6.3

12 119496.0 | 30.7 30.7 40.5 36.0 19.0 0.0 44.7 447 54.0 9.3 9.3

13 121933.0 | 32.1 32.1 40.6 36.0 19.6 0.0 46.8 46.8 54.0 72 72

14 1243700 | 327 327 40.3 36.9 21.0 0.0 47.6 47.6 54.0 6.4 6.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116 ’

Facsimile :+81 59624 8124 - MF060b(10.04.03)
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DATA OF SPURIOUS EMISSIONS(1GHz to 26GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : FUITSU FRONTECH LIMITED REPORT NO : 23KE0002-HO
Equipment  : Hand Held Terminal REGULATION : Fec Part15 Subpart C 15.247(c)
Model : CA06178-A3XX TEST DISTANCE : 3m
Sample No. :5 DATE : 06/26/2003
Power : AC120V/60Hz TEMPERATURE 1 26°C
Mode : Transmitting (CH11:2462MHz) HUMIDITY : 2%
FCCID : QL9-IPAD10CINT
IC No. : 4432A-IPAD100] /% JA@
ENGINEER Yoshiaki Iwasa
PK DETECT
No.| FREQ | T/R READING| ANT | AMP |CABLE| Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | PK | HOR | VER
[MHz] [dBuV/m] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0] 12310 44.1 46.7 227 37.6 4.7 0.0 339 36.5 74.0 40.1 375
1| 2354.0 54.5 50.3 30.5 36.9 6.3 0.0 544 50.2 74.0 19.6 23.8
2 | 24000 52.9 511 30.5 36.9 6.3 0.0 52.8 51.0 106.8 54.0 55.8
3124842 | 540 53.1 30.6 36.9 6.3 0.0 54.0 53.1 74.0 20.0 20.9
4 141760 | 43.6 493 33.3 36.8 8.2 0.0 48.3 54.0 74.0 257 20.0
5149240 | 40.8 40.5 36.3 36.8 89 0.8 50.0 49.7 74.0 24.0 243
6 | 73860 | 402 40.8 37.9 36.6 10.8 0.3 52.6 53.2 74.0 214 20.8
7198480 | 410 43.0 36.6 373 12.9 0.0 53.2 55.2 74.0 20.8 18.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
8 112310.0 | 40.3 354 41.6 36.6 144 0.0 50.2 453 74.0 23.8 28.7
9 1147720 | 393 315 433 35.6 16.0 0.0 53.5 45.7 74.0 20.5 283
101172340 | 425 320 454 36.2 17.9 0.0 60.1 49.6 74.0 13.9 244
11]119696.0 | 444 445 40.5 36.0 19.0 0.0 584 58.5 74.0 15.6 15.5
12 | 22158.0 | 46.0 46.0 40.6 36.0 19.6 0.0 60.7 60.7 74.0 13.3 13.3
131246200 | 464 46.2 40.3 36.9 210 0.0 61.3 61.1 74.0 12.7 12.9
AV DETECT - .
No| FREQ | T/RREADING | ANT | AMP |CABLE|Band-Pass RESULT Limnit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER AV HOR | VER
[MHz} [dBuV/m] [dB/m]} [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0| 12310 | 339 357 227 37.6 47 0.0 23.7 255 54.0 30.3 28.5
1123540 | 463 36.2 30.5 36.9 6.3 0.0 46.2 36.1 54.0 7.8 17.9
2 | 24000 | 48.0 46.4 30.5 36.9 6.3 0.0 47.9 46.3 86.8 38.9 40.5
3 (24842 | 44.1 45.6 30.6 36.9 6.3 0.0 44.1 45.6 54.0 9.9 8.4
4 141760 | 36.7 46.0 333 36.8 8.2 0.0 414 50.7 54.0 12.6 33
5149240 | 304 30.2 36.3 36.8 8.9 0.8 39.6 394 54.0 14.4 14.6
6 | 7386.0 | 299 29.8 379 36.6 10.8 0.3 42.3 42.2 54.0 11.7 11.8
7 198480 | 31.0 31.0 36.6 37.3 12.9 0.0 43.2 432 54.0 10.8 10.8
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
8 |112310.0 | 29.6 242 41.0 36.6 144 0.0 389 33.5 54.0 15.1 20.5
9 (147720} 29.1 19.8 432 35.6 16.0 0.0 432 339 54.0 10.8 20.1
10 172340} 314 22.0 44.8 36.2 17.9 0.0 48.4 39.0 54.0 5.6 15.0
11 1196960 | 31.0 311 40.5 36.0 19.0 0.0 45.0 45.1 54.0 9.0 8.9
12 1221580 | 32.5 325 40.6 36.0 19.6 0.0 472 472 54.0 6.8 6.8
13 |24620.0 | 33.1 33.1 40.3 36.9 21.0 0.0 48.0 48.0 54.0 6.0 6.0

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit values at frequencies excepting restricted bands indicated in 15.205 are values 20dB below lower

UL Apex Co., Ltd.

Head Office EMIC Lab.
4383-326 Asama-che, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
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DATA OF 6dB BANDWIDTH (CONDUCTED)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Shield Room

Company : FUJITSU FRONTECH LIMITED REPORT NO : 23KE0002-HO
Equipment : Hand Held Terminal REGULATION : Fec Part15 Subpart C 15.247(a)(2)
Model : CA06178-A3XX TEST DISTANCE  : -
Sample No. 14 DATE : 06/27/2003
Power : AC120V/60Hz TEMPERATURE : 21C
Mode : Tx (chl,6,11) HUMIDITY 1 61%
FCCID : QLO-IPAD100INT
IC No. : 4432A-IPAD1001 /% Ny
ENGINEER Yoshiaki Iwasa

PK DETECT(RBW 100kHz ,VBW 300kHz)

CH FREQ 6dB Bandwidth | Limit

[MHz] [MHz] [kHz]

chl 2412.0 7.800 500.0

ch6 2437.0 7.000 500.0

chll 2462.0 7.480 500.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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DATA OF 6 dB BANDWIDTH (CONDUCTED)

ch1:2412MHz

ch6 : 2437MHz

*RB¥ 100 x3z Marker 1 [T1]

@

VES 300 kEz 92.84 dBpv

Ref 167 dBpv Atz 30 dB *SHT & ms 2.412525000 GHz
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h!w e 833.F0 dBpv
,,\NNW Temp 2 (A"\w‘a]
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“RE% 100 k¥z Marker
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@
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Span 20 M2z

chll : 2462MHz

“REW 100 kHz Marker 1 (T1]

@

VEW 300 kHz 99.24 dBuv

Ref 107 dBuV Artt 30 45 *SWI 5 my 2.462526000 GHz

=B (] 6[eo db

b 3 B 9 ME2
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Date: 27.3UN.2003 15:33:28

UL Apex Co., Ltd.

Head Office EMC Lab.
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DATA OF PEAK OUTPUT POWER (CONDUCTED)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Shield Room

Company : FUJITSU FRONTECH LIMITED REPORT NO 1 23KE0002-HO
Equipment : Hand Held Terminal REGULATION  : Fcc Part15 Subpart C 15.247(b)(3)
Model : CA06178-A3XX TEST DISTANCE : -
Sample No. 14 DATE : 06/27/2003
Power : AC120V/60Hz TEMPERATURE : 21C
Mode : Tx(chl,6,11) HUMIDITY 1 61%
FCCID : QL9-IPAD100INT
IC No. : 4432A-IPAD1001 /‘ét ooy
ENGINEER Yoshiaki Iwasa
ch FREQ | Power Meter| Cable |[ATTENJ Result { Limit | Margin
Reading Loss aw)
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm]| [dB]
chl [2412.0 7.20 0.0 10.0 17.2 30.0 12.8
ch6 2437.0 7.20 0.0 10.0 17.2 30.0 12.8
chll [2462.0 6.70 0.0 10.0 16.7 30.0 133
Sample Calculation:
Result = Reading + Cable Loss
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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DATA OF OUT BAND EMISSIONS (chl : 2412MHz) (Conducted)

® “REW 120 kHz Marker 1 [T1] ® *REW 120 X3z Marker 1 [T1)
*VBW 300 kaz 43.86 dBuY *VEW 300 kiz 22.59 dBpV
Ref 107 depv *Act 10 dB SWT 150 ms €74.280000000 MEZ Ref 197 dBpv *AtE 10 aB SET 200 m3 2.412000000 GHz
la L
Lx
1 1K
vazw view
rx .
wxr exr
3
. | A
WWW\I\W‘ » Mera AJLNWM'J.J | P Al hsbaba, A s \uwwm,ww
|1
art 3 7 B 1 GE
Start 20 MA=z 97 MBz/ top il Start 1 GEz 200 =2/ Stop 3 GHz
Date: 27.0UM.2003 19:13:01 pates 27.0UN.2063 1810116
® *BBW 100 kHz Marker 1 (T1} ® *RBW 100 kEz Marker 1 (T1]
*VEW 300 kEz 41.38 dmpv *VBY 300 kEz 42.03 cBpv
Ref 197 ampv *att 10 dB SAT 700 ma 4.076C00000 GEz Ref 107 dBuv *Att 10 g8 SWT 1.6 2 21.163060000 GBz
b
1ex 1x
vizw view
o eax
exr -
$ \’\uu*‘\-u i
¥ bt P, Wk
A < ¥
PRIV Y W PRI B At Ll IR A N -
Starz 3 GHT 700 MEZ/ Stop 10 GEz Start 10 GHz 1.6 GHz/ Stop 26 GHz
Date: 27.JUN.2603 19:19:33 Date: 27.JUN.200%7 19:20:87

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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DATA OF OUT BAND EMISSIONS (ché6 : 2437MHz)

(Conducted)

® *REW 100 xHz Marker 1 {T1] ® *REW 100 XEz Marker 1 {T1]
*VBW 300 kEz a3.10 @Bpv *VB% 300 kEz ©§.96 aBuV
Ref 197 dampv “Att 10 dB SWT 100 ms €52.300003008 MBz Ref 107 dapv *Att 10 dB SUT 200 ms 2.440090000 GHz
I St
1ex 1 e
view view
7Y 5 dBW B TE S GEET
it ear
s xxr
1
H ||
TR RV IO O PO T L D U Y AN OIS YT U P sl st
1 -1
Start 30 MEz 97 MBz/ stop 1 GHz Start 1 GEz 200 MEz/ Stop 3 Gaz
Date: 27.7UN.2003  18:26:41 Date: 27.JUN.2003  19:24:42
® “REW 100 XE= Marker 1 [T1] ® *RBW 100 kHz Macker 1 [T1]
*VBW 300 xHz 42.63 dBupv *VEW 300 kHz 48.29 daBuv
Ref 107 dBuv *Att 10 dB SWT 700 ma 4.122000500 GEz Ref 107 depv *Att 10 d8 SUT 1.6 s 21.232020000 GEz
L l ]
= L~}
1 1
viw view
H75. 5 bRy s I s
rax )
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1 Ly
Y ol P T T {"Uf L™
bt o v
P TP O R [T P s hmti At Ll a i
21
Start 3 GHz 700 MHzZ/ Stop 1G GHz Starc 10 GHz 1.6 gaz/ Stop 26 GHz
Date: 27.5UN.2003  19:30:57 Date: 27-JUN.2003 12:33:00

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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DATA OF OUT BAND EMISSIONS (chl1 : 2462MHz) (Conducted)

® “PEW 100 k#z Marker 1 [T1] ® *RBW 106 XEz Marker 1 {[T1)
“VBW 300 XEz 28.72 dBpv SVEW 300 k=z 99.33 dBuV
Ref 107 dBpv sAtt 10 48 SWT 100 me 724.523000600 MAz Ref 197 dBpv *Att 10 dB SUT 200 me 2.464200009 GHz
= =
L]
2P 1
view view
7y ™ 3
rau eay
Exr Exr
1 L L
X b N e,
A AR A g r .
NV PR Y TRPY SR WY FYRT N Fua J1 VoA -
1 =
Start 30 Mz 97 MEzs Stop 1 GEz Starc 1 GEz 200 mEzZ/ Stop 3 Gaz
Date: 27.7UN.2003  19:51:11 Date: 27.JUN.2003 19:49:36
® “RBW 100 XEz Markex 1 [T1) ® "FBW 100 kEz Marker 1 (T1)
*YEW 300 kEz 43.53 dBpvV SVBW 300 kdz 47.93 dBpv
Ref 107 d3pv *Att 10 aB SWT 700 ma 4.176600000 GEz Ref 107 dBuV *ATt 10 dB SWT 1.6 = 21.264050005 GEz
i |11
Ex L=
1 1
viEw view
Ty Ty
12 Pax
mxz xxr
i l‘\/’K\n/‘\M”““ N
D s VWP Al AN,
A
AP IN Lhmahaah A B e s gur M N
|1
Stare 3 GEz 700 MEz/ Stop 10 GEz Stare 10 GE= 1.6 cEz/ Stop 26 Gaz
Dare: 27.JUN.2003 _ 20:02:20 pate: 27.JUN.2003  20:05:22

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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DATA OF RESTRICED BAND EDGES (CONDUCTED)

chl : 2412MHz chll : 2462MHz

® ~RBW 1 MEz Marker 1 [T1 FXD] ® *RBW 1 MHz Marker 2 [Tt FXD]
*VBW 1 MEz 107.54 dBpv *VBH 1 MEz €5.05 dBuv
Ref 117 dBpv Att 20 dB *SWI 5 ms 2.413003000 GHz Ref 117 dBpv Att 40 om *SHT 5 ms 2.482502008 GHz
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e N?A 3 1T \fnk\ ] are h Delta 3 (T1 Tfoj
view | 7 T viee *
2. 330003p00 o -2.539500pos amz
FXD €7.54 d2Rv Vi AY XD £7.54 dBpv

P A AIA LA ARANA A ]
Favr N e PoArh - “f/
FRO—| oy esm
Center 2.395 GHz 5 MHz/ Span §0 MHz Center 2.4$36 GEz 5 MBz/ Span 50 MHz
Date: 27.JUN.2003  16:02:18 - Dates 27.JUN.2603 16:41:59
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Head Office EMC Lab.
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DATA OF POWER DENSITY(CONDUCTED)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Shield Room

Company : FUJITSU FRONTECH LIMITED REPORT NO : 23KE0002-HO
Equipment : Hand Held Terminal REGULATION  : Fcc Partl5 Subpart C 15.247(d)
Model : CA06178-A3XX TEST DISTANCE : -
Sample No. : 4 DATE : 06/27/2003
Power : AC120V/60Hz TEMPERATURE : 21°C
Mode : Tx (chl,6,11) HUMIDITY 1 61%
FCCID : QLO9-IPAD100INT
ICNo.  :4432A-IPAD100I A dpiana
ENGINEER Yoshiaki Iwasa
ch FREQ S/A Cable (ATTENJ Result | Limit | Margin
Reading Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]

cht 24123 -20.73 2.1 10.0 -8.6 8.0 16.6

ch6 2437.3 -20.66 2.1 10.0 -8.6 8.0 16.6

chll 2462.3 -21.09 2.1 10.0 -9.0 8.0 17.0
Sample Calculation:

Result = Reading + Cable Loss

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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DATA OF POWER DENSITY

ch1:2412MHz

ch6:2437MHz

® © *RBW 3 kHz Marker 1 [T1] ® *“RBW 3 kHz Marker 1 [T1]
*VBW 10 kBz -20.73 dBm *VBW 10 kEz ~20.66 dPm
Ref 0 dBEm *atr 10 de ~SWT 300 = 2.412272009 GHz Ref 0 dbm *atz 10 dB *SWT 500 = 2.437270000 GAz
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n Y
1K 1K
VIEW 1

-100

WWWM

-160

Center 2.412 GHz 15C kHz/ Span 1.5 HE=x Center 2.437 GHz 150 kHz/ Span 1.5 MEz
Date: 27.JUN.2003 17:53:45 Date: 27.JUN.2G03  18:1£:47
.
chll : 2462MHz
® *RBW 3 kHz  Marker 1 [T1]
“VEW¥ 10 kEc ~21.09 aEm
Ref 0 dBm *Att 10 dB *SWT 500 o 2.3622790G0 GHz

0 J
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Date: 27.3UN.2603 18:25:57

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)




: 23KE0002-HO-1
:350f35

: July 8, 2003

: QL9-IPAD100INT

Test report No.
Page

Issued date
FCCID

DATA OF 99% OCCUPIED BANDWIDTH

chl:2412MHz

ch6:2437MHz

® *E3% 106 kBz Marker 1 [T1 GBW) ® *R3% 100 kHz Marker 1 [T1 OB¥]

vB% 300 XAz 95.87 dBuv VB% 306 XHz $2.94 dBpyv
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Ref 117 dBuv Atz 30 a SWT 2.5 ms 2.462520000 GHz
0BY 13.520 MEz
11 Tampm iTA 23]
B5.86 dBRY|
2|.452080006 GEz
1 1 I s

vIEY B I r f‘“ P 1 e T T |
,\WW Ww;dssziatgaiz‘;
T 1" \‘_%;.‘

W N,

. N
; \

i

Center 2.462 GHz 2 MEZ/ Span 20 MEz

Dater 2?.JUN.2003  15:44:46

UL Apex Co., Ltd.

Head Office EMC Lab.
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